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	Sex
	Age
	Diagnosis
	Prescribing choice
	Why did you choose this course of action

	F
	3
	Sore throat
	Penicillin V 125mg qid
	Chid was unwell some pus on tonsils
 

	M
	37
	Back pain
	Co-codamol 8-500
	Acute back pain following lifting analgesia only

	M
	65
	Diabetes with acute febrile illness and blood sugar of 23
	Amoxycillin 250mg tid and bolus dose of Actrapid (10 units)
	Had cold all week now coughing green phlegm – antibiotic in absence of chest signs – no ketones in urine – 10 units Actrapid only 10% of normal daily dose

	F
	44
	Depression and insomnia
	Given diazepam 5 mg one tablet to see own doctor
	Anxious and unable to keep still. Previous episode of depression. Currently no treatment

	M
	6
	Sore throat
	Penicillin V 125mg qid
	Mum pressurised for antibiotics – child feverish

	F
	60
	Vomiting and diarrhoea for 4 days
	Buccastem and loperamide
	Patient distressed no evidence fever but unable to tolerate even fluids. Made descision to prescribe Buccastem and pressurised into loperamide also “had them before”

	F
	32
	Cough
	Advice only
	Patient had 3 day history of non productive cough chest clear advice only

	M
	65
	Chest pain
	No prescription
	Short episode of possible angina, diabetic patient on aspirin as primary prevention. No previous history well and stable now. Advised to see own doctor for further evaluation – recall prn.

	F
	4
	Otitis media
	Amoxycillin 125mg tid
	Child in pain with fever mother wanted treatment

	M
	27
	Dental abscess
	Metronidazole 400mg tid
	Would normally have been triaged over to dentist but was casual attender at the base

	F
	19
	Morning after pill request (Saturday am)
	Levonelle  2
	Appropriate prescription –appropriate OOH as 24 hours since event- also told to take the two at once – I picked this up on my recent contraception course

	F
	17
	PV bleeding with pain
	Ponstan Forte
	No evidence infective cause denies sexual activity usually has painful periods
 
 
 

	M
	12
	Asthma
	Nebulised salbutamol then addition of beclomethasone – initially 250mg bd
Peak flow meter
	Patient on salbutamol alone – never had attack before. Nebulised as very frightened and made full recovery add steroid – written instructions given to represent as required

	F
	2
	Runny nose and cough
	Amoxycillin 125mg tid
	Had symptoms for 3 days with purulent nasal discharge – chest clear

	F
	56
	Anxiety and depression
	Diazepam 2mg (20 only given)
	This lady was very anxious I therefore prescribed short term diazepam in addition to the anti depressant her own GP prescribed yesterday  which should help long term

	M
	52
	Back pain
	Co-dydramol 2 qidprn (50 tabs)
	Acute on chronic back pain seems arthritic in origin

	M
	63
	Testicular pain
	Ciproxin 250mg bd for 2 weeks
	Appears to have epidymo-orchitis – treated and advised review by own GP in 3-4 days

	F
	4
	Sore throat red eyes
	chloramphenicol  eye drops, amoxicillin 125mg tid
	Sticky eye red and red throat

	M
	2
	Sore throat
	Amoxicillin 125mg tid
	Red throat brother of the patient above
 

	F
	78
	Cough
	Amoxicillin 250mg tid
	Chest clear but unwell



